
QUANTITY ITEM NO. DESCRIPTION PARTS  NO. 
321 

 
322 

1 BAFFLE A7010 1 1 
2 BUMPER A7029 1 1 
3 O-RING (G45) O0325 1 1 
4 BALL BEARING (1/8”) F0070 70 70 
5 DISCHARGE TUBE A7040 1 1 

* 6 O-RING  O0120 2 2 
7 COIL SPRING F0097 1 1 
8 NOZZLE TIP A7050 1 1 
9 SET SCREW (10#-32UNF) S0090 4 4 
10 STEM (TOP) A7080 1 1 
11 BODY ADAPTER A7034 1 1 
12 SET SCREW F0153 4 4 
13 BALL BEARING  F0069 2 2 
14 ROUND SPRING F0021 1 1 
15 SPACER S7031 1 1 
16 SET SCREW (10#-32UNF) S0130 1 1 
17 INDICATING BAND A7036 1 1 
18 SET SCREW  S0016 2 2 
19 SET SCREW (#10-32UNF) S0090 2 2 

* 20 O-RING (P16) O0083 1 1 
* 21 STEM (BOTTOM) F0155 1 1 
22 O-RING O0031 1 1 
23 SCREW (3/8”-24UNF) F0156 1 1 
24 ROLL PIN F0278 1 1 

* 25 O-RING (S-40) O0210 1 1 
26 PLUNGER F0157 1 1 

* 27 O-RING O0116 1 1 
* 28 O-RING O0117 1 1 
29 VALVE BODY A7071 1 1 

* 30 ACTUATOR F0109 2 2 
31 VALVE LABEL P0432 1 1 
32 BALL BEARING (5 MM) F0073 2 2 
33 INSERT  2 2 
34 SPRING F0091 2 2 
35 SCREW (7/16”-20UNF) S0046 2 2 
36 HANDLE A7021 1 1 
37 SCREEN F0187 1 1 
38 COUPLING A4094  1 
39 SET SCREW(10#-32UNF1/4”) S0130 1 1 
40 COUPLING GASKET D0070  1 
41 COUPLING A2594 1  
42 COUPLING GASKET D0073 1  



43 SET SCREW (#10-32UNF) S0013 2 2 
44 SHAFT SCREW (1/4”-28UNF) S0110 2 2 
45 DRIVE SCREW S0131 4 4 
46  SCREW (1/4”-28UNF) S0012 2 2 
47 PISTOL GRIP  A0112 1 1 
48 SCREW (3/8”-24 UNF) S0044 1 1 

* INDICATES PARTS INCLUDED IN REPAIR KIT 


